



GARNET TEST REPORT

STANDARD	SA 2.5
METHOD	MANUAL TESTING
SUBSTRATE	CARBON STEEL
PROJECT TITLE	BEKOK-C RESTORATION PROJECT
CLIENT/OWNER	PETRONAS CARIGALI SDN. BHD.
SUPPLIER	NICHE ESTEEM SDN. BHD.
TEST LOCATION / YARD	KSB KEMAMAN
PERSON PRESENT	MR. KUMARAN, MR. FAIZ AJIR
DATE OF TEST	26 TH JULY 2012.
GARNET TYPE	RGT SUPREME GARNET, 30/60 MESH

TEST RESULTS

INSPECTION CRITERIA	OBSERVATION		REMARKS
	REQUIRED	ACTUAL	
GARNET SIZE	30/60	30/60	ACCEPTABLE
SOLUBLE WATER TEST/ DISCOLORATION	Clean and free from contaminants	Clean and free from contaminants	ACCEPTABLE
RESIDUE/GREASE/OIL	Shall not contain	Does not contain	ACCEPTABLE
CONDUCTIVITY TEST	< 150µS/cm2	30µS/cm2	ACCEPTABLE
CHLORIDE TEST	25ppm	15ppm	ACCEPTABLE

Conduct by:



Kencana Pinwell Sdn Bhd
Mr. Faiz Ajir
QAQC Engineer

Witnessed by



Rock Garnet Trading Sdn Bhd
Mr. M. Kumaran
Director